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ECPUP60/65 - Std components engcon

EC214, EC219, EC226 |POS DESCRIPTION PART COMMENTS §

1 |Lock cylinder ECPUP 1011225 5

2 |Spacer cylinder ECPUP 1021741 s

3 |Axle Hook (lower axle) 1012747 g

4 |Axle Hook (upper axle) 1012746 <

5 |Lock hook 60/65 290-385 Right 1028510 Grease grooves for Safety hook a

- 6 |Lock hook 60/65 290-385 Left 1028513 Grease grooves for Safety hook %

™~ 7 |Screw MF6S 12x30 10.9 FZB 610668 <

% 8 |MC6S M14x35 12.9 610502 Loctite

< 9 |Keysteel 32x32 ecPUP Right 1013522
> 10 |Keysteel 32x32 ECPUP Left 1011658
11 [Axle lock cylinder 402537
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12 [Washer NL 10mm 611041 |1
13 |MC6S M10x30 12.9 610452 |1
14 |Safety hook red ECpup 60/65 1011786

15 |Spacer ECPUP Omm 1011722

16 |MC6S M10x25 12.9 ZFSHL 6000195
17 |Axle safety hook 1011218

18 |Stop screw P6SS M10x20 611410

19 |Grease Nipple 711403

20 |Cover plate ECPUP 60/65 1011719
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Dashed lines for overview, mounts on other pages/assemblies. \ indicates instruction. <> represents hose. 2 /2



